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List of machine draft
N. Draft

1 TAV. 08-1 GLASS CABIN

2 TAV. 08-2 CABIN DETAILS
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 Component list [ TAV. 08-1 GLASS CABIN ]
Pos. Code Description Q.ty
1 C028021 LEFT REAR VIEW MIRROR FOR S600/SL800/GT900 CABIN 1.00000
2 C028022 RIGHT REAR VIEW MIRROR FOR S600/SL800/GT900 CABIN 1.00000
3 C034022 WINDSCREEN WIPER ENGINE ITG 12V 90¦ FOR CABIN 1.00000
4 C034082 GLASS WASHER PIPE TRANSPARENT Ï4X7 1.00000
5 C034090 COOLANT TANK BRACKET 1.00000
6 C034170 WIND SCREEN WASHER WATER TANK 1.00000
7 C034181 WINDSCREEN GLASS WITH SEAL M1 6->10 1.00000
8 C034182 REAR GLASS WITH SEAL M1 6->10 1.00000
9 C034183 DOOR GLASS WITH SEAL M1 6->10 1.00000
10 C034184 RIGHT SIDE GLASS WITH SEAL M1 6->10 1.00000
11 C034190 WIPER ARM FOR CABIN 5 -> 10 1.00000
12 C034191 WIPER BRUSH FOR CABIN 5 -> 10 1.00000
13 C036161 WINDSCREEN WASHER SWITCH 1.00000
14 C038031 WATER PUMP WIRING FOR WIPER M1 1.00000
15 C038093 WIPER WIRING 1.00000
16 C041423 UNDER ROOF COVER 1.00000
17 C041425 OVER ROOF COVER 1.00000
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18 C041429 FRONT LEFT LIGHT SUPPORT 1.00000
19 C041436 RIGHT DASHBOARD 1.00000
20 C281601 PAN WIDESCREEN WASHER SUPPORT 1.00000
21 C282200 ROLL-BAR FRAME 1.00000
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 Component list [ TAV. 08-2 CABIN DETAILS ]
Pos. Code Description Q.ty
1 C019203 DIN 6921 M8x25 FLANGED HEAD SCREW 12.00000
2 C019211 DIN 6921 M6x16 FLANGED HEAD SCREW 3.00000
3 C019212 DIN 6921 M6x20 FLANGED HEAD SCREW 2.00000
4 C020145 ISO 7380 M6x16 HEX SOCKET OVAL HEAD SCREW 11.00000
5 C020155 M8X20 SCREW UNI5933 1.00000
6 C020156 UNI 5933 M6x16 HEX SOCKET COUNTERSUNK CAP SCREW 4.00000
7 C020167 UNI 5933 M6x30 HEX SOCKET COUNTERSUNK CAP SCREW 1.00000
8 C020168 UNI 5933 M6x40 HEX SOCKET COUNTERSUNK CAP SCREW 2.00000
9 C020187 UNI 5933 M6x20 HEX SOCKET COUNTERSUNK CAP SCREW 5.00000
10 C020212 UNI EN ISO 4762 M6x25 HEX SOCKET HEAD CAP SCREW 2.00000
11 C020271 UNI 5933 M4x35 HEX SOCKET COUNTERSUNK CAP SCREW 14.00000
12 C020295 UNI 5933 M8x16 HEX SOCKET COUNTERSUNK CAP SCREW 4.00000
13 C020548 ISO 7380 M6x20 HEX SOCKET OVAL HEAD SCREW 2.00000
14 C021103 UNI 7473 SELF-LOCKING NUT M4 8.00000
15 C023041 M8 NORD LOCK WASHER 10.00000
16 C023090 UNI 6592 FLAT WASHER M6 - 6,4x12x1,6 1.00000
17 C023110 UNI 6593 LARGE WASHER M6 - 6,5x18x1,5 11.00000
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18 C028021 LEFT REAR VIEW MIRROR FOR S600/SL800/GT900 CABIN 1.00000
19 C028022 RIGHT REAR VIEW MIRROR FOR S600/SL800/GT900 CABIN 1.00000
20 C028266 SPRING PIN 5X16 1.00000
21 C028270 THREAD INSERT M8 10.00000
22 C028271 THREAD INSERT M6 17.00000
23 C034023 CABIN DOOR HOLD LATCH 1.00000
24 C034053 WINDSCREEN WIPER ENGINE ITG 12V 90¦ FOR CABIN 1.00000
25 C034070 PLASTIC STUD FOR GLASS CABIN 2.00000
26 C034072 RUBBER WASHER FOR GLASS CABIN 6.00000
27 C034078 DOOR OUTER LOCK FOR 1.00000
28 C034082 GLASS WASHER PIPE TRANSPARENT Ï4X7 1.00000
29 C034090 COOLANT TANK BRACKET 1.00000
30 C034170 WIND SCREEN WASHER WATER TANK 1.00000
31 C034190 WIPER ARM FOR CABIN 5 -> 10 1.00000
32 C034191 WIPER BRUSH FOR CABIN 5 -> 10 1.00000
33 C034500 METAL HINGE 5.00000
34 C034501 UNDER HOLD LATCH PLASTIC 1.00000
35 C034502 LOCK BAR SHAPE 1.00000
36 C034503 LOCK HOLDER PLATE 1.00000
37 C034504 INNER DOOR HANDLE SEAL 1.00000
38 C034505 SHAPE BAR LOCK HOLDER PLATE 1.00000
39 C034506 KNURLED BUSH 1.00000
40 C034507 REAR BAR RUBBER 1.00000
41 C034508 SMALL HOLE HINGE RUBBER 4.00000
42 C034509 BIG HOLE HINGE RUBBER 1.00000
43 C034510 GRAB HANDLE 1.00000
44 C034515 GAS SPRING HOLDER SEAL 1.00000
45 C034516 INNER STUD CABIN 5.00000
46 C034517  Ø40-Ø20-1,5 SEAL 5.00000
47 C034519 Ø20-Ø8-6 SPACER 1.00000
48 C034522 STUD WITH M8X13 PIN 1.00000
49 C034523 TIRANTE PORTA IN NYLON LUNGHEZZA 160mm 1.00000
50 C035038 RUBBER TOP FOR CABIN GLASSES 1.00000
51 C035041 JERKY COMPASS OPENING FOR CABIN 1.00000
52 C274255 GLASS SEAL FOR CABIN 2.00000
53 C274258 GLASS HOLDER FOR CABIN 14.00000
54 C281601 PAN WIDESCREEN WASHER SUPPORT 1.00000
55 C282309 DOOR BELT FIXING 1.00000
56 C282324 JERKY COMPASS BRACKET 1.00000
57 C282369 HINGE SPACER FOR CABIN M1 6 -> 10 5.00000
58 C282396 RISCONTRO PORTA CABINA M1 6->10 REV.03 1.00000


